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Basic Information
L A3 SRR E
Name ofS.mplc CARBON FILTER CARTRIDGE
RiEny 1524010336
Number
E 2.2 21 ALBRPAKHEARALN
Consignor Hebei Huiquan Water Purification Technology Co., Ltd
2284 SRR KHEAMAH
Manufacturer Hebei Huiquan Water Purification Technology Co..Ltd
HoktLam | PR o Lt ) OB AR LI
Accemed PDate j— e W Black Cylinder solid with hole
X o o | AR
Synonym r— |
Purity
CAS % : B | o] | 20240111C01
CAS No Batch Number
/T H—n
Stability Homogeneity |
9F X / Fr ,
Formula # | Others
£¥A 8 Fammn
Test Items Self-Heating Substances
WM LY.
““* Refer to the test information.

Conclusion

. BIEENEALSERAEHBIENORE,
The basic information (Alias to others) is pro

2, MR ROUEH T ERKERNE,

iz | Test results are only applicable to this batc
Remarks | 3. HANBARIEREREW. BRTPHTE
. The self-heating effect of the sample is infl

it is recommended to test the self-heating of t

. )

f RICREIIE | e BN L EEK

1 Consigner New Industrial Park in Jize County. Handan. 057350
Add Hebel province
A e 4P L L 3 LA LS

{ Approver:  G#f 74 Checker: 74 Compiler:  Fodf.
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Test Information
239 A (152 1849 0
Test ltems Self-Heating Substances
BaeiL A M
2024-01-25~2024-01-29
Test Date
T&?&&* WG YE: 15°C, HIXMEM: 35%.
e vnrc?nmcnt Ambient Temperature; 15C, Relative Humidity: 35%
Condition
R ik BaE GRBREREAFMR) ST/SG/AC. 10/11/Rev. 7 33.4.6 N 4
T United nations Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section
est Method 33. 4.6 test N. 4
Priop |- KOE GRRFIET ) ST/SC/AC. 10/11/Rev. 7 33.4.6.4
(PR United nations Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section
Criterion 33 4 6 4 A | .
ERMERES, N SERAEHENEN 60C.
-2 b 3 .
The temperature of the sample is not exceeds the test temperature by 60°C
Test Result e . .
uring the testing time.
Ag s AR RT 4.2 WA RAME.
Test Conclusion The test sample is not classified in Division 4.2 self-heating Substances.
i | SUREADH 40T, FAKGERYA 100mX 100w X 100mn.
Remarks The testing temperature is 140°C, the sample volume is 100mm X 100mmX 100ms
, \\{’
:r/,{’:' )
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Attached Note — Self-heating Substance

1. 7 & Summary

AUUR0 0 L A LA 25mm 1 100mm (1937 I AN, 4 100C, 120CEE 140C
MEXTER TP, AEYALTETILANR.
/\i In this test, whether the material will oxidize and self-heat is determined by
\ exposing it to air at 100C, 120C or 140C in a cube-shaped wire mesh container with a
side length of 25mm or 100mm.

\
2, BR it Procedure
2.1 (X85 % Equipment and Apparatus

f!&ﬁﬂﬂ“ﬁﬂu Self-heating Substances Testing Device -

mmsmaﬁ Electric Blast Dryiwbnn P X
2.2 WMBIR Test Data G- L 5
— e
: N/ SRR € HRmRmEaE |
RMAN l " HRER L»”Qm | s
‘uxm Temperature
Testing Temperature | Sample Volume Result
A Reached
' Wit
140C 100mm> 100mm> 100mm 143.3C
| Negat ive
k S— i ————
AT LT SR ERTE
#it/Remarks ¥
Conduct the test after cnlshing the sample.

(40°C  100mm X 100mas X TO0mm 17 22388 L th £R (¥

- .-
s §

g

5 RAEM/T
Temcrature of the test sample/C
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o ' Time of the test/10s ,
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3. @& ¥ Presentation of the Result

REEASE GURAEAFM) ST/SC/X 11/Rev. 7 33.4.6 LN 4 iR ABITEN,
4w .’ﬂ.li"o’ AP Uk‘i’H ) ﬂ'h'l,'}. A l."."'.’;*a‘{";a o
\ccording to United nations Manualges % and Criteria ST/SG/AC. 10/11/Rev. 7 Section

» ‘)‘-. -

13.4.6 test N. 4. The temperature of ™ sam is not exceeds the test temperature by

A

60T during the testing time, S
. » : » »2 : = ;XV & ?“ - = s 1 Wl e s t,.p - » 9
MR G G NbRAE 741 ) ST/SG/AC. 10 Rev. 7 33.4.6.4 it nE, ARSI R T 4.2

I RIRA.
According to United nations Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 7 Section

13.4.6.4. The test sample is not classified in Division 4.2 self~heating Substances

“‘fﬁ ':’l !:: & e
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